
Managing Nutrient Removal at a Four-Sludge BNR Facility 
 
James Ervin1, Simret Yigzaw1, Kelley Mayne2  
1City of San Jose,  
2San Jose-Santa Clara Regional Wastewater Facility 
* Email: james.ervin@sanjoseca.gov  
 
ABSTRACT  
 
The San Jose-Santa Clara Regional Wastewater Facility employs Biological Nutrient Removal 
(BNR) as its secondary return activated sludge process. BNR treatment was attained through 
adaptation of a large existing facility.    
 
The Facility was originally constructed in 1956 for primary treatment. Secondary treatment, with 
mirror image A-side and B-side, was added in 1964. Nitrification aeration basins and clarifiers 
were added in 1979. In the 1990s, Secondary and Nitrification areas were modified to perform 
parallel BNR treatment. Primary effluent flows are step-fed to first and third quad tanks in basins 
in both areas. Second and fourth quads are aerobic. Dissolved oxygen is continuously monitored 
at the end of the second and fourth quads to regulate aeration. 
 
Secondary/BNR treatment is accomplished via four autonomous treatment areas. A-sides and B-
sides of two areas are operated to discharge similar concentrations of BOD, TSS, and ammonia. 
The physical layout and operating experience and parameters are reviewed. 
 
KEYWORDS: Activated sludge, Biological Nutrient Removal.  
 
INTRODUCTION  
 
The Facility and Receiving Water  
The San Jose-Santa Clara Regional Wastewater Facility provides tertiary treatment of domestic, 
commercial, and industrial wastewater for a total service area population of approximately 1.4 
million. The Facility serves multiple cities and wastewater districts: the cities of San José, Santa 
Clara, and Milpitas; Santa Clara County Sanitation Districts No. 2 and No. 3; the West Valley 
Sanitation District, including Campbell, Los Gatos, Monte Sereno, and Saratoga; and the 
Cupertino, Burbank, and Sunol Sanitary Districts. Each associated satellite collection system is 
owned, operated, and maintained independently from the discharger, and collects wastewater 
from its respective service area (Figure 1).  
 
The wastewater treatment process includes screening and grit removal, primary sedimentation, 
secondary treatment by activated sludge process, secondary clarification, filtration, disinfection, 
and dechlorination. The Facility has an average dry weather flow design capacity of 167 million 
gallons per day (MGD) and a 271 MGD peak hourly flow capacity for full tertiary treatment.  



 
Figure 1. The tributary agencies served by the Facility. 
 
Primary treatment (settling or skimming) removes a significant percentage of both organic and 
inorganic solids from wastewater. Secondary treatment employing activated sludge removes fine 
suspended solids, dispersed solids, and dissolved organics through volatilization, biodegradation, 
and incorporation into sludge. Tertiary (advanced) treatment includes nitrification (the biological 
oxidation of ammonium with oxygen, then into ammonium, then into nitrite followed by the 
oxidation of these nitrites into nitrates) and filtration (the removal of minute solids to further 
improve the effluent quality before it is discharged to the receiving environment). Biological 
Nutrient Removal (BNR) removes total nitrogen (TN) and total phosphorus (TP) from 
wastewater, through the use of microorganisms under aerobic and anaerobic conditions in the 
treatment process. Nitrification and denitrification are the specific biological processes for 
removing nitrogen. During nitrification, ammonium is oxidized to nitrite, after which nitrite is 
then oxidized to nitrate under aerobic conditions. Denitrification involves biological reduction of 
nitrate to nitric oxide, nitrous oxide, and nitrogen gas, under anaerobic conditions. Biological 
phosphorus removal relies on phosphorus uptake by aerobic heterotrophs capable of storing 
orthophosphate in excess of their biological growth requirements (Metcalf & Eddy, 2003).   
 
The Facility discharges to the Lower South San Francisco Bay (LSB). The LSB area extends 
from the Dumbarton Bridge south to the Southern Pacific Railroad Bridge across Coyote Creek. 
Treated wastes are discharged to Artesian Slough (also called Mallard Slough, 37° 26'23.38" 
Latitude and 121° 57' 29.18" Longitude), from where it flows by way of Coyote Creek, to the 
main body of South San Francisco Bay (Consoer, Townsend and Associates, 1968, p. 25). The 
discharge point is situated approximately two miles from the Creek, 6.5 miles from South Bay 
proper (Larry Walker Associates, 1987, 1-4). 
 
TREATMENT PLANT UPGRADES AND POLLUTANT REDUCTION 
 
The San Jose-Santa Clara Regional Wastewater Facility (formerly known as the San Jose/Santa 
Clara Water Pollution Control Plant) was constructed or modified in four successive phases 
starting in 1956. The Facility operated as strictly as a primary treatment plant from 1957 to 
January 1964. From that point until February 1979 single-stage return activated sludge was 
employed to provide secondary treatment. The Facility initiated new nitrification aeration basins 



and a filtration facility in February 1979. From that point until June 1997 the Facility provided 
advanced secondary wastewater treatment that employed nitrification and filtration.  Finally, 
starting in June 1997, flows to both the secondary and nitrification aeration basin areas were 
modified so that both areas operated in parallel as four-stage BNR reactors that provided both 
nitrogen and phosphorus removal.    
 
Biochemical Oxygen Demand (BOD) removal 
Facility effluent BOD, TSS, and nutrient loading decreased with Facility treatment process 
upgrades. Based on monthly averages, effluent BOD load dropped from 47,138 kg/d (during the 
period from January 1957 to January 1964) to 10,318 kg/d (during the period from February 
1964 to January 1979) to 1,667 kg/d (during the period from February 1979 to June 1997) to 
1,439 (during the period from July 1997 to December 2013), corresponding to the wastewater 
improvement periods of primary treatment, secondary treatment, tertiary/advanced wastewater 
treatment, and BNR) (Figure 2). The percentage of BOD removal from one treatment era to the 
next was 31%, 91%, and 99%. 
 
Total Suspended Solids (TSS) removal 
Effluent TSS load dropped from 22,555 kg/d (during the period from January 1957 to January 
1964) to 14,414 kg/d (during the period from February 1964 to January 1979) to 886 kg/d (from 
February 1979 to June 1997) to 736 (from July 1997 to December 2013), corresponding to the 
wastewater improvement periods of primary treatment, secondary treatment, tertiary/advanced 
wastewater treatment, and BNR (Figure 2). The percentage of TSS removal from one treatment 
era to the next was 63%, 88%, and 99%.  
 

 
Figure 2. Facility effluent TSS and BOD load changes between treatment eras: primary 
(1957-1964), secondary (1964-1979), tertiary (1979-1997), and BNR (1997-2013). (From 
Yigzaw, 2014) 
 
  



Nitrogen and phosphorus removal 
The major component of facility nitrogen load to the LSB is nitrate (83.2%). Only 5.5% of the 
nitrogen load from the Facility is in the form of ammonium (RWF 2014). There appears to be 
small upward trend in terms of an increase of ammonium in the past 10 years. The total nitrogen 
load coming into the Facility is comprised of 57.5% ammonium, 41% organic nitrogen, and 2% 
nitrate. The Facility removes almost all the ammonium (99%) from influent. However, it also 
adds100 kg/d of ammonium for Chloramination disinfection (ammonium is added to prolong 
chlorine effectiveness) to the Facility final effluent.  
 
Effluent ammonium load dropped from 5,386 kg/d (from February 1964 to January 1979) to 539 
kg/d (from February 1979 to June 1997) to 275 (from July 1997 to December 2013), 
corresponding to wastewater improvement periods of secondary treatment, tertiary/advanced 
wastewater treatment, and BNR (Figure 3). (The primary treatment era is not covered because no 